JR Replaces Toro Reelmaster 6700D Parts
p,oﬁcfﬂ Traction Unit
’ Seat, Steering and Traction Pedal

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




Traction Unit

Rﬁ JR Replaces Toro Reelmaster 6700D Parts
~gf®™  Seat, Steering and Traction Pedal

Item R&R OEM Qty Price Order
No Part No. Part No. Description Req Each Quantity

Gauges and Controls

87-4140,

60 R93-7053 3T o

Cluster - Lamp Warning 1 98.85

61 R27-2360 27-2360 Switch - Key 6 Lead 9/16 Mount 1 17.35

62 R75-6820 75-6820 Meter - Hour - Quartz 1 59.85

R&R ON, Delta Seat Switch - Twist Mount 1 Pole

63 R151541 U Normally Open

1 17.90

62-6282,

64 R92-6282 97-6282

Switch - Kill - Seat 1 18.95

65 R99-7435 99-7435 Relay - 70 Amp 1 21.90

66 R100-1270 100-1270 Sensor - Proximity 1 74.85

Other Parts Available

100-3187,
104-4620,
104-7620,
21-4880,
351-59,
351-76,

70 RMXB200GY 49-8130, Milsco Seat XB200 - Grey 1 191.30
63-9410,
66-5400,
75-9190,
750105,
92-6280,
MXB200GY

Tech Note: This seat will not accept seat belts:

71 R120-5179  120-5179 Large Seat Cover - Gray 1 47.05
100-4928,
110-0413,

72 R150848 110-9720. Belt-Seat 1 194.60
95-8910

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.
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Rﬁ JR Replaces Toro Reelmaster 6700D Parts

Traction Unit
~gf®™  Seat, Steering and Traction Pedal

Item R&R OEM Qty Price Order
No Part No. Part No. Description Req Each Quantity

93-5212,
73 R98-1471 94-3500, Steering Wheel Assy - 14 in Incl Cap 1 92.30
98-1471

74 R98-1468 98-1468 Cap - 14" Steering Wheel 1 13.15

75 R94-1410 94-1410 Holder - Beverage Can 1 3.55

1-603175,
120-9752,
233-42,
233-47

76 R233-42 Knob 1 6.80

01-506-0540,
75-5190,
77 R93-6689 92-5955, Decal - No Riders 1 6.45
93-6689,
93-9867

78 R249-40 249-40 Keeper - Draw Latch 2 6.30

249-39,

59-9740,
60-8660,
60-8670

79 R59-9740 Flex Draw Latch Assy 2 20.35

80 R56-7973 56-7973 Clamp - Tube 6 13.95

01-166-0400,
24-10-BD,
24-9-AD,
32-9650,
3256-2,
3256-23,
3256-3,
3256-67,
3290-217,
3556-3,
4-2390,
7-0152

81 R453009 Washer - Flat 5/16 SAE 6 0.13

01-150-0720,
01-178-0510,
82 R400190 30-8680, Bolt - Hex HD 5/16-18 x 1-1/4 GR5 6 0.40
322-6,
513343

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




Replaces Toro Reelmaster 6700D Parts
Traction Unit
Seat, Steering and Traction Pedal

Item R&R OEM Qty Price Order
No Part No. Part No. Description Req Each Quantity
100-4872, )
83 R100-4872 104-7702 Plate-Switch - Neutral 1 6.70
84 R74-9100 74-9100 Rubber Foot Pad - Forward 1 10.95
85 R74-9110 74-9110 Rubber Foot Pad - Reverse 1 9.30
87 R92-7529 92-7529 Brake Cable Assy - RH 1 88.25
88 R92-7530 92-7530 Brake Cable Assy - LH 1 88.25
89 R3M41933 Cable Ties - 6" Bulk Pkg/100 9 26.40
117-9507,
90 R49-6440-03 49-6440, Pedal - Forward Assy 1 34.80
49-6440-03
21-6010,
302-11,
302-37,
302-47,
302-5,
302-57,
91 R302-5 302-58, Fitting - Grease 1 0.27
302-6,
31-0300,
32-9660,
60-0800,
62-3880,
92-4181
256-236, )
92 R256-236 Oct-40 Bearing - 5/8 Flanged 2 Bolt 2 23.85
93 R75-1470 75-1470 Pin - Pivot - Brake 1 40.60
29-108-C, .
94 R104-0 32121-16 Pin - Roll 3/16 x 1 1 0.46
95 R3256-69 3256-69 Washer - Flat 3 0.41
96 R256-42 256-42 Bushing 2 6.30

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.
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Rg JR Replaces Toro Reelmaster 6700D Parts

Traction Unit
~gf®™  Seat, Steering and Traction Pedal

Item R&R OEM Qty Price Order
No Part No. Part No. Description Req Each Quantity

01-150-1420,
01-178-0506,
20-24-AD,
20-24-AGD,
322-3,
48-9270,
513339,
908017P

97 R322-3 Bolt - Hex HD 5/16-18 x 3/4 4 0.62

30-8980,
32128-2,
98 R445722 32128-20, Nut - Serrated Washer 4 0.66
32128-20,
445722

3212-3,

99 R32124 3557

Bolt - Hex HD 7/16-20 x 1 GR5 2 2.45

01-166-0710,
23-12-GD,
3253-6,
59-7590

100 R3253-6 Washer - Lock 7/16 Zinc 2 0.29

249-48,

24.5950 Latch - Swell

101 R74-5950

—_

13.15

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




